

Order your Spare Parts here -> <http://www.lichtboxx.com/index.php/cPath/158/language/en>
www.lightspares.com | ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria

Complete Spare Parts List of ROBE

ROBIN 300 Plasma Wash

17030512	Air filter 100x100 with dry zip
19040093	Antivibration gripping of fan
99012538	Arm of axe Y - locking
99012559	Arm of axe Y - switch
11012987	Arm of head A
11012988	Arm of head B
17010003	Ball bearing 6005 2ZR-CMB
17010015	Ball bearing 625 ZR-CMB SRI-2
17040563	Base plate with nuts Camloc
17020027	Belt HTD 474-03M-6
17020028	Belt HTD 669-3M-6
17040543	Brace B with Rubber H profile
13051249	Cabel for Lamp/PS connection (ROBIN 300)
18060081	Cable binder PVC with eye
13050070	Cable grommet F0705SR-6R3
99012630	CMY mixing system Plasma Wash
99012628	Colouring module A
99012629	Colouring module B
11013107	Contact of frames
11013268	Cooling of driver 02
11013269	Cooling of driver 03
11013270	Cooling of driver 04
11013271	Cooling of driver 05
11012983	Counterpart of locking lever
19010309	Cover of arm (plastic)
11013033	Cover of base
99012567	Cover of base - assembled
19010310	Cover of base - grip (plastic)
99012569	Cover of head (plastic) - assembled
19010312	Cover of head A (plastic)
19010316	Cover of head A Plasma Wash (plastic)
99012638	Cover of head Plasma Wash (plastic) - assembled
19010246	Cover of lens for Top Hat (plastic)
19010311	Covering die hole of base
11012996	Covering of axe X
17030028	Cube self-adhesive F0505 HC-101
14070326	Dichro shaped convers TC 32LT
14070324	Dichro shaped dark cyan SW530
14070329	Dichro shaped Dimmer AL black
14070323	Dichro shaped magenta SL4763
14070325	Dichro shaped yellow LW520
99012606	Dimmer - assembled
17030412	Dry zip Velcro 85x80

17030413	Dry zip Velcro 85x95
16030023	Fan GB1205PHVX-8AY 50x50x15 12V
16030044	Fan KD1206 PHB1 60x60x15
16030036	Fan KD1206 PTBX 60x60x25 12V
16030037	Fan KD1208 PTBX 80x80x25 12V
17040502	Fixation of axe X with nuts
17040503	Fixation of axe Y with nuts
17050249	Frame A with nuts (rear)
17050250	Frame B with nuts (side)
17050239	Front panel with nuts
14060212	Frost glass A (left)
14060213	Frost glass A (right)
14060214	Frost glass B (left)
14060215	Frost glass B (right)
13050103	Fuse socket - FGP1
17030518	Gasket of fan A L102
17030519	Gasket of fan B L41
17030509	Girdle of locking lever - lock
17030517	Grip ROHDE RG-1P.140.84
17050232	Grounding of axe X with nuts
17040160	Grounding of Fresnel with nuts M4
12050348	Holder ball bearing 2x625
12050459	Holder ball-bearing 2x6005
11013010	Holder for gasket of fan
17040346	Holder for Top Hat with nuts
11012984	Holder of axe X on base
17050223	Holder of axe X with nuts
17050224	Holder of axe Y (locking) with nuts
17050225	Holder of axe Y (switch) with nuts
11013130	Holder of colouring A with nuts
17040533-01	Holder of colouring B with nuts
17040591	Holder of driver
17040544	Holder of DZUS A
17040646	Holder of DZUS A
17040545	Holder of DZUS B
17040647	Holder of DZUS B
17040541	Holder of electronic A with nuts
17040542	Holder of electronic B with nuts
99012615	Holder of fan - assembled
99012636	Holder of Fresnel - assembled
17050255	Holder of Fresnel with nuts
11013128	Holder of lamelle Frost
17040537	Holder of power supply B
11013093	Holder of power supply C
11013136	Holder of rod
11012993	Holder of switch
17040501	Holder of switch with hold-down

99012533	Holder of toothwheel - assembled
17040630	Holder of turbines (fan) with nuts
11013024	Holder of wires
99012605	Lamelle colouring Convers TC 32LT with flange
99012603	Lamelle colouring Dark Cyan with flange
99012602	Lamelle colouring Magenta with flange
99012604	Lamelle colouring Yellow with flange
99012677	Lamelle frost A (left) - assembled
99012678	Lamelle frost A (right) - assembled
99012679	Lamelle frost B (left) - assembled
99012680	Lamelle frost B (right) - assembled
99012607	Lamelle strobe - assembled
17040532	Lamelle strobe with flange
11011608	Lamelle Zoom A
11011609	Lamelle Zoom B
13051262	Lamp + cooler - assembled (ROBIN 300)
14030001	Lens D200 Fresnel
17040511	Limitation of plastic with nuts M3
17050005	Limitation of plastic with nuts M5
18060020	Lock ring 4
17030005	Lock ring No.:25
18060097	Lock ring No.:47
17040166	Locking cable L 110 (with terminal end 52)
11012977	Locking lever of axe X
11012992	Locking lever of axe Y
11012992-02	Locking lever of axe Y
17030015	Magnet D4/24mm
99012613	Main module - assembled
17040526	Main module with nuts
13051228	Microswitch SM 05L04B-Z
17040529	Module - endwise A with nuts
17040530	Module - endwise B with nuts
99012633	Module Frost A - assembled
99012634	Module Frost B - assembled
99012635	Module Frost Plasma - assembled
17050254	Module Frost with nuts
99012611	Module of cooler with fans
99012616	Module of cooling - offtake - assembly
99011791-01	Module of Fresnel D200 type 2091
99010420	Mounting bracket Omega CL assembled
11010044-01	Movement-stop X
12050050	Nut brass M 24x15
18040005	Nut M3 black
18040001	Nut M4 black
18040012	Nut M5 black
18040006	Nut M6 black
18040036	Nut M8x1 low

18040022	Nut selflock M3 silver
18540022	Nut selflock M3 silver
18040020	Nut selflock M4 silver
18540020	Nut selflock M4 silver
18040003	Nut selflock M5
13030049	PCB CNG-4 version F
13030149	PCB CNG-4 version H
13030507	PCB Con 2 version D
13030674	PCB Con 2 version D/SV1
13030171	PCB Connectors EZ1071
13030615	PCB Display QVGA Robin 300 Plasma Wash DS
13030152	PCB EZ1051
13030241	PCB MAG-15 version E
13030024	PCB MHO version A
13030613	PCB RB1766 Robin 300 Plasma Wash C2
13030612	PCB RB2002 Robin 300 Plasma Wash M
13030614	PCB RB2110 Robin 300 Plasma Wash C1
12050270	Pivot L 305
12050458	Pivot X axe 2x6005
12050464	Pivot Y axe 6005
13020043	Power supply SMPS24/8 S2 U
13020042-01	Power supply SMPS28/10 S25 U
99030058	Power supply with cooler - assembled
17050240	Rear panel with nuts
14010029	Reflector LIFI
12050460	Ring of ball-bearing 6005
12050465	Roller of belt
19040030	Rubber base ROBE
17030004	Rubber d5 L5
19040111	Rubber H-profile
19040062	Rubber L22 oval
18060067	Screw 4 DZUS
18060067-01	Screw 4 DZUS
18060014	Screw 6 DZUS
18060014-01	Screw 6 DZUS
18010159	Screw countersink inside hexagon M4x10
18010086	Screw crosswise cup countersink M3x10
18010117	Screw crosswise cup countersink M3x12
18010136	Screw crosswise cup countersink M3x16
18010075	Screw crosswise cup countersink M3x20
18010076	Screw crosswise cup countersink M3x5
18010033	Screw crosswise cup countersink M3x6
18010032	Screw crosswise cup countersink M3x8
18010118	Screw crosswise cup countersink M4x10
18010010	Screw crosswise cup countersink M4x14
18010035	Screw crosswise cup countersink M4x8
18010209	Screw crosswise cup countersink M5x10

18510003	Screw crosswise cup headed M2x3
18010054	Screw crosswise cup headed M3x10
18010012	Screw crosswise cup headed M3x12
18010034	Screw crosswise cup headed M3x14
18010031	Screw crosswise cup headed M3x16
18010089	Screw crosswise cup headed M3x35
18010145	Screw crosswise cup headed M3x5
18010016	Screw crosswise cup headed M3x6
18010008	Screw crosswise cup headed M3x8
18010037	Screw crosswise cup headed M4x10
18010060	Screw crosswise cup headed M4x12
18010015	Screw crosswise cup headed M4x8
18010091	Screw crosswise cup headed M5x14
18010208	Screw crosswise cup headed M5x18
18010007	Screw f. adjusting hexagon socket M4x5
12050142-01	Screw knurled M5x10
18020037	Screw self-tapping 29x13
18020022	Screw self-tapping 29x19
18020009	Screw self-tapping 29x65
18020002	Screw self-tapping 29x95
18020017	Screw self-tapping 35x95
18020004	Screw self-tapping 39x95
18020008	Screw self-tapping 48x13
18020063	Screw self-tapping countersink 29x65
18020006	Screw self-tapping countersink 29x95
18010176	Screw socket head cap M3x12
18010004	Screw socket head cap M4x10
18010005	Screw socket head cap M4x12
18010039	Screw socket head cap M4x16
18010094	Screw socket head cap M4x20
18010030	Screw socket head cap M4x30
18010021	Screw socket head cap M4x45
18010073	Screw socket head cap M4x8
18010019	Screw socket head cap M5x14
18010098	Screw socket head cap M5x16
18010066	Screw socket head cap M5x20
18010099	Screw socket head cap M5x25
18010018	Screw socket head cap M6x14
18010042	Screw socket head cap M6x20
18010130	Screw socket head cap M6x8
18010221	Screw socket head cap M8x30
12050242-01	Screw to the plastic
17030422	Self-adhesive rubber band 20
11013085-01	Shade of Plasma
11013125	Shielding of fan
11013275	Shielding of fan B
11013094	Shielding of fans A

11013095	Shielding of fans B
11013273	Shielding of motor A
11013274	Shielding of motor B
11013186	Shielding Plasma Wash
17050231	Side panel with nuts
17050252	Side supporting part A with nuts
17050253	Side supporting part B with nuts
99011886	Slot&Lock gobo-LW 550 amber (trapezoid) with magnet
99011884	Slot&Lock gobo-LW 580 orange (trapezoid) with magnet
99011881	Slot&Lock gobo-LW 640 deep red (trapezoid) with magnet
99011887	Slot&Lock gobo-LW light red (trapezoid) with magnet
99011885	Slot&Lock gobo-SW 460 UV (trapezoid) with magnet
99011882	Slot&Lock gobo-SW 490 deep blue (trapezoid) with magnet
99011883	Slot&Lock gobo-WB 5055 green (trapezoid) with magnet
12020826	Spacer D10xd6xL38
12020118	Spacer D12xd5xL10
12020079	Spacer D6xd38xL35
12020018	Spacer D6xd38xL4
12020832	Spacer D6xd38xL6
12010050	Spacer D6xL12 M3
12010161	Spacer D6xL155 M3
12010079	Spacer D6xL20 M3
12010081	Spacer D6xL24 2xM3
12010168	Spacer D6xL305 2xM3
12010183	Spacer D6xL5 M3
12010160	Spacer D6xL65 M3
12010132	Spacer D6xL85 M3
12020121	Spacer D8xd3xL6
12020023	Spacer D8xd4xL10
12020007	Spacer D8xd4xL105
12020056	Spacer D8xd4xL3
12020098	Spacer D8xd4xL6
12020046	Spacer D8xd6xL4
12010188	Spacer D8xL10 M3
12010110	Spacer D8xL105 M3
12010187	Spacer D8xL786 2xM3
12010147	Spacer hexagon SW55 DII L10 M3
12010158	Spacer hexagon SW6 L16 M3
12050461	Spacer ring
13050428	Spade terminal NUC 68-M4
11010490	Spring ring D46 d32 Th.032
17030168	Spring tension d1xD10xL25
17030135	Spring washer - plated 28
16010030	Steppermotor 17PM-K011-27V (1Axis-short 14)
16010013	Steppermotor 17PM-KO11-04V (1Axis)
16010029	Steppermotor 17PM-KO11-26V (1Axis)
16010027	Steppermotor 24HC4301-01 (1Axis)

11012994	Stiffener of arm
11012995	Stiffener of arm - adjusting
11012986	Stiffener of axe X
11012991	Stiffener of axe Y
17040525	Stiffener of base with nuts
12050475	Stopper of axe Y
17040531	Support of CMY filters with flange
13050047	Switch main H 8650 10A/250V
17030178	Teflon foil 03x65x86 mm
13050113	Terminal end 7600-02/04
13050171	Terminal end 7610-03/04
19020077	Toothwheel 5D (lock)
19020077-01	Toothwheel 5D (lock)
19020046-01	Toothwheel 5D Type C
19020019-03	Toothwheel D1156 type 2B Plastic
19040112	Toothwheel D40 z=38 m1 rubber
11012985	Toothwheel D58
12040096	Toothwheel HTD 3M z18
12040063	Toothwheel plastic D32 z=38 m08 A
11012978	Underlay of switch
18060071	Washer 4 DZUS
18060015	Washer 6 DZUS
18060015-01	Washer 6 DZUS
18050022	Washer M2
18050001	Washer M3 black
18050011	Washer M3 star - black
18050002	Washer M4 black
18050003	Washer M4 selflock - black
18050010	Washer M4 star - black
18050007	Washer M5 black
18050006	Washer M5 selflock - black
18050004	Washer M6 black
18050005	Washer M6 selflock - black
11010174	Washer of PCB-MAG
11012216	Weight of Fresnel
99012562	Wheel Color 7+1 assembled
99012561	Wheel Color 7+1 with magnet base
13171166	Wires set f. Robin 300 PW 230/120V Power
13171164	Wires set f. Robin 300 PW without Power-wires

**Order your Spare Parts here -> <http://www.lichtboxx.com/index.php/cPath/158/language/en>
www.lightspares.com | ©MS Lichttechnik GmbH, Hirschstettner Strasse 19A, 1220-Vienna, Austria**